Parts List & Diagrams

WWW.VIBRAFINISH.COM




=
<
o
Q
<
a
=
Ll
>
a
L
=)
o
—l
o.
x
Ll

_
(=]
o
o
3]

N
AN

e ik

M
i

DYl

P
SN
AL
S OIS

N/ \7774

s.‘ o

71

V)

A ,\Mm /
\ e~

N X
VAN

Vibra Finish Company
WWW.VIBRAFINISH.COM



CB-30 WITH NYLON GEAR
PRIMARY PARTS LISTING
(refer to diagram on page 2 of 5)

ITEM DESCRIPTION

HEX HEAD SLOT SCREW M6X10
SPRING WASHER

FLAT WASHER (g 6MM)

SIDE PLATE IN UPPER FRAME (1.5MM)
UPPER FRAME DOOR

UPPER FRAME

HEX HEAD BOLTS (M 8X10)

FLAT WASHER (g8MM)

9 HEX HEAD SLOT SCREW (M6X15)
10-0 TURRET ASSEMBLY

11 V BELTS "A" TYPE L=2438

12 HEX SOCKET HD CAP SCREW (M16X40)
13 SPRING WASHER (g 16MM)

14 BACK PROTECT PLATE (1.5MM)

15 MOTOR FIXED BOLTS (M10X40)

16 SPRING WASHER (g 10MM)

17 BRAKE MOTOR YEJ90L-4 (1.5KW)
18 MOTOR PULLEY (g 100MM)

19 HEX NUT (M16)

20 FLAT WASHER (g 16 MM)

21 HEX NUT (M12)

22 MOTOR ADJUST SCREW (M16X120)
23 HEX HEAD BOLTS (M12X40)

24 HEX HEAD BOLTS (M8X15)

25 SPRING WASHER (g 8MM)

26 ELECTRIC BOX

27 BOTTOM FRAME

28 MOTOR BASE

29 HEX HEAD SCREW  (M12X20)

30 WATER PROOF COVER

00 NN O O & W N =

Vibra Finish Gompany

WWW.VIBRAFINISH.COM

\

QTty

-
N

U N S O G © ) I © » T Y Gt Gy N T N N G G U U G SR SO 7' IR

ffr‘)_/' ( DINES
7 CcB-30



CB-30 TURRET ASSEMBLY DRAWING 10-0 ‘ i ’ 5

CB-30

712345678 9%7011/12 13 &\15 16 Lz\ﬁ\_i 20 212223 2425 26 2728
—\, >

iS4

53 52

30 3) 32333435 34

v

E.na Y s TG T
(e — T

l—
L—]
—1

e
|
|
|
"
/‘]‘
/:—
—
|
|
{
:
-
]
NSRRI NN N

NI

%W’ |
),
r——T—F
Vil
!
1‘\
/ﬂ/
q
’ﬁ/
]
f
¢
ﬁ —
i
/!3%___..:— gty iy ot
/ll.
7 I S e et

m
132 N S
. 33 SN \ 78 i)
i _ \ | It
| Hlﬁ —f | S I T
i ) N : ;
}{li“ A SN NN N NN\ i S =="5 I
I E;M : ¢ il 1
o ‘./__4_2“@/ TR T zs
| - !
|
|

r T
1 o
o

: 7' %ﬁ ;s
4445 44/ 47/48/49| 5015 52/56

Vibra Finish Gompany

WWW.VIBRAFINISH.COM



CB-30 TURRET ASSEMBLY — PARTS LISTING 10-0 \ T
ISRATIONE

ITEM DESCRIPTION QTty /03-30 S

W™

ITEM DESCRIPTION Qrty

10-41 HEX HEAD BOLTS (M1 0X40)

10-42 SPRING WASHER (g 10MM) 4
10-43 COVER FOR TRANSFER GEAR 40
10-44 ROUND NUT (M 25X1.5) 16
10-45 LOCKING WASHER (g 25MM) 16
10-46 DEEP GROOVE BALL BEARING (205) 16
10-47 TRANSFER GEAR (M=3 Z=43) 4
10-48 SLEEVE OF TRANSFER GEAR 4
10-49 OIL NOZZLE (M10X1) 4
10-50 SINGLE ROLLER BEARING (2206) 4
10-51 OIL SEAL PLATE 4
10-52 SHAFT OF TRANSFER GEAR 34
10-53 BELT ROLLER (g 700MM) 8

10-1  HEX HEAD BOLTS (M1 0X40)

10-2  SPRING WASHER (g 10MM)

10-3 COVER FOR TRANSFER GEAR

10-4 ROUND NUT (M 25X1.5)

10-5 LOCKING WASHER (g 25MM)

10-6 DEEP GROOVE BALL BEARING (20 5)
10-7 TRANSFER GEAR (M=3 Z=43)
10-8 SLEEVE OF TRANSFER GEAR

10-9 OIL NOZZLE (M10X1)

10-10 SINGLE ROLLER BEARING (2206)
10-11 OIL SEAL PLATE

10-12 SHAFT OF TRANSFER GEAR

10-13 BELT ROLLER (g 700MM)

10-14 MAIN SHAFT SLEEVE

10-15 MAIN SHAFT

10-16 BARREL HOLDER

10-17 BARREL

10-18 HOLDING BAR (g 22MM)

10-19 NOT USED

10-20 LOCKING BAR

10-21 P/U LINING IN BARREL

10-22 BARREL COVER

10-23 CAM LOCKING BAR

10-24 BARREL SHAFT

10-25 HEX HEAD BOLTS (M1 0X25)

10-26 TURRET PLATE (g 700MM)

10-27 NUT (M16)

10-28 SPRING WASHER (g 16MM)

10-29 INSIDE BEARING COVER

10-30 OIL SEAL (60X80X12)

10-31 SELF-ALIGNING ROLLER BEARING (3510)
10-32 OUTSIDE BEARING COVER

10-33 OIL SEAL (50X70X12)

10-34 FIXED SHAFT HOUSE

10-35 HEX HEAD BOLTS (M16X40)

10-36 SETTING PLATE FOR SHAFT HOUSE
10-37 NUT (M 12)

10-38 HEX HEAD BOLTS (M1 6X40)
10-39 RETAINER RING FOR SHAFT (D=45)
10-40 FLAT KEY (A1 4X50)

—\—\#MN#MNNNNN-P-P—\B-P-P-P-P#Oh#h—\—\—\NNMhNMNNMNga

WWW.VIBRAFINISH.COM



